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.UHCONFINED COMPRESSION TEST (Stress-Strain Curves)
GWADAR MINI PORT

Project ——— Job No. e

Looation of Project GWRADAR, PAKISTAN Boring No. . B=10  sample No. 510-2
Dato of testing Oct. 23, 1979 . Dopth of Sample . 2.50m - 3.31m

Strain Rate 1 %/min,

Haseimen| Condition Size of specimen, cm. Nutural | Wt density | Unconfined Coelficient of | Strain al| Seanitivi
:_Spetl ——— - Cuntent \ ::‘,.":f,":;"i" deformation | failure enmitivity
No. _ol sample | Height Diameter % g/ em’ ki /em? B0 kg/em? o ratio
[ Vdstibd| oo | ss0 | 9r3| sree | cseas5 | 5 (s | -
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MONFFNED ‘COMPRESSION TEST (Streas-Strain Curves)
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SlOfd

pate of tasting Oct. 23, 1979 Depth of Sample ___ 4.80m “”5.§lmvw“”k
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! .
i'v HT 5 atural [ nconfined ¥ el : ..
Bpecimen Condilion Su.e of specime.n. cm. ?ﬂaj{i‘ Wat density ::::'_'E.',’,';{ﬁ"i" ger};?:n:;:?:nd ﬁtlll":;: at | Sensitivity
" No. | of sample . Height Diameter % g/cm? kr/ em? Eso  kg/cm? w ratio
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b4 4 Y S0 | He 20 o FED V4 174 —_
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gé“uﬂ(;owl-'INE(J COMPRESSION TEST (Stress-Straln Curves)

i
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GWADAR MINI PORT

e e L e
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ngDNF'N,ED COMPRESSION TEST (Stress-Strain Curves}

) GWADAR MINI PORT
Projoot Job No.

Location of Projact ___GWADAR, PAKISTAN _ Boring No. _ B=1_. . _. Sampio No._S1-1 __
2nd Nov., 1979 2.00 v 2,80m

Depth of Samplo

pate of testing

Serein Fate ' 1 %/ min
: R , ] ral - -
|specimen Condition Size of specimen, com. w:::{'rﬂ Wet density L":;;::l'l::ir‘lw Cneff:cu'n.t of St_ramnl Sensitivity
‘ of samphe Hetnht DI content Jemd mt rength deformattion | failure .
1 ___E?_'_... £ - il 51;““““ % # L kg/em? Fsn _kg,’cm' % ratio
2 N 3.51 . 0, 344 - 7 -
7 8 3.53 | 0.405 9
‘ 4 up .0 3,48 30.8 1.92 0.333 - 9 -
3 3.51 ' 0.468 11
: 6| UD 8.0 3.51 1.92 0,428 - 6 -
: - q_ = 0.39 Kg/cm”
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UNCHOHN“F”NED COMPRESSION TEST (Stress-Straln Curves)
projpct. GHADBR MINI PORT . Job No. .
{ Lgcation of Profect GWADAR Boring No. _.B.- 1 __  Sample No. _S1=2
i
Date of testing _.2nd Now,, 1979 Dapih of Sampto 4,00 ~ 4.80m
Sirein Rata 1 %/ min
i i Natural Uncantined ici i
- 5 £ , em. : : Coefficient of| Strainat v
pecimen Condition ize o SPecu.nen em ;::te:nt Wet den::lty ﬁ‘;n;:,r;t:mn deformattion | failure Sensitivity
No. of sample Height Diameter 9 g/ em kasem' . |Eso  kg/em? oz ratio
=] 3.0l
0.43 1
L, W 8.9 3,52 | t.99 0.52 | = 11 g -
a8, 3.53 28.1 | . 1.99 |0.48
Vo4 U 0 3,47 _ 0.47 +| - basy |~
: : 3.52 1 2.00 .48
i’ 6 UD B.0 3.53 [ 0 '0 48 | oy - L4 _
T g, = 0.49 kg/cme
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5 15
Strain , %
| Remarks, Observation of sample at failure .
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4 Mote e T A

| Sample of & was
dfficult to
|| trim,
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Specimens 1 & 2, 3 & 4, and 5 & 6 cut from the same level of the c - 14
same sample.
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UNCONFINED  cOMPRESSION TEST  (Stress-Strain Curves)

GWADAR MINI PORT
project . Joh No. _ ..

o GWADAR, PAKISTAN B ~ 1 -
Lacation of Projool : Bormg No. ... Sample No. ——S—l ?

2nd Nov., 1979 6.00~6.77 m

Dopth of Samplg

Dale af testing

girein Rale | %/ min.
! anu : . Nat 1 . :
'seclmeﬂ Condition _____Slu of specimen, cm, w:i::. Wet density tjﬂn;:::_i‘n:ﬂ“ Coeﬂlcwn't of S!rnlnal Sensitivity
19P - ; content Jemt atrength deformattion | failure
No. of sample Height Diameter % R/ cm kr/cm® Ere  kpg/em? % ratio
| I ol
1 uD 8.0 3.54 \ 2.10 0.61 - 9.0 -
/
2 UD 8.0 3.56 20.7 2.12 0.70 — 11.0 -
B g = 0.66 Kg/cem”
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UNCONFINED  coMPRESSION TEST {Stress-Strain Curves)
FRHAMAL

GWADAR MINI PORT
project Job No. —

Location of Project GWADAR, PAKISTAN Boring No. .. B, T _1...._ Samplo No. ,ﬁ§1:4_ .

pate of testing 3rd Nov., 1979 Depth of Sampla ____‘.?jl()_;w?ﬁt}_m e

Sirein Raia 1 % mn.

cantent st rength deformattion | failure

e ; . Natural . Uncontined ~oeffici Strai N
’;me’n Condition Size of specimen, em. watar Wel density c(?n:‘;::rlsn:iw- Coefficient off Strainat Sensitivity
No. of sample Height Diameter o gfem' ki/em? e  kglfem? o ratio

. 3.51 0.6 |1.96 0.55 B 9 -

1,1 up 8.0 3.49 T 1,97 _.0.75 - 8

| 3.53. 1 o7 1 |1.96. __10.73°

13 41 uwp 8.1 4.40] 27.1 1.96 0.73 14

1.98 | 0.61 - 7 -
5 up 8.0 3.54 | 27.1 | 1.94 0.69 - 9

' q = 0.67 Kg/cm

kg/cm*

o
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UNCONFINED  ~3MPRESSION TEST (Stress-Strain Curves)
ittt
oot GWADAR MINI PORT Job No.
Location of Project GWADAR Boring No. _B. = 2 __ Sample No. .S2=1.
pate of testing 8. .0Oct. 1979 Depth of Sampls 2.5043,20 m
1
H
L Stoin Rate ' %/ min.
|
i
' . M 1 i ' X
%Spt{imen Condition Size of apecimen, cm, w:::::': Wet density :J:mmr‘,::.',";f, get}:f::r:;f:ilo:‘ [Sa!;;':‘!:at Sensitivity
¥ cionten g * .
& No. af sample Height Diameter 4 g/enr !”;:f::w' Exe  kg/em? % ratic
F 1 up 8 3.52 30.4 1.94 0.37 - 9.0 —
2 up 8 3.51 0.36 - 13.0 -
7 |Remolded . 8 3.73 0.12 — 1415) | 3.0
‘_— q. = 0.37 Kg/cm” -
]
0.5
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UNCO

unco INER  cOMPRESSION TEST ({Stress-Strain Curves)

GWADAR MINI PORT

p(ggaull i Jab No. R
Location of Projaot GWADAR Boring No. .. B = 2 _  Sampla Mo, __82=3D___.
pate of tosling - 9th, Oct. 1979 Dopth of Sampla 1.0~ 7.8m l
sirein Fale : 1 %/ min.
. . Natural LY T
Condition Size of specimen, cm, water | Wet density E;‘;‘;';:L“:I“‘w Coefficient of| Strainat |g.psitivity
; e el content / atrength  [deformattion | failure .
of sample |  Height Diameter % g/cm’ KR/ om? Fro kpfeml| 9% ratio
up 8.9 3.66 22 2,07 0.27 - 10 - 14 -
H 1 H 4 _1
1 i1 1 i ] L
H i A HAREN H
0.5 HiH H H i FHHH
H
U
3
i } 2 1
I [ ! .
o it , i
o Ui Hilli .
" ST :
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0.3 ] HHY . Tk
EEHE ! iHHH
! i il [i{j_i i i
pikiitiesees 4 3
il )
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Faitmi ~ M i
0.1 5 il
‘ ’ I R !i it I I
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I g | | 1]
{ : !
; 0 5 10 15
i . Strain , % )
: Remarka, Observation of sample at failure |
JORUTUTR | g , ;
z | P i
e Dilfficult tOl tl.itﬁ.aﬁ.eoto gh‘eii_’l |
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UNCONFINED  cOMPRESSION TEST {Stress-Strain Curves)
bt _GWADAR MINI PORT Job Na.
Location of Prajeot GWADAR ‘ Boring No. _B.7. 3 Sample No.._83-1
pate of testing 8 Oct, 1979 Dopth of Samplo 1.6~ 2.3m
Sirein Rate 1%/min,
] . . Natural — .
Gpecimen Condition Size of specimen, cm, w::::" Wet density E":‘;::‘e‘nﬂ:\i" Coefficient of| Strainat |gensitivity
[P | content fem strength deformattion | failure
Ho. of sample Height Diameter % g/em kg/emt e kgiem? % ratio
| -
"__-_}_____UD 7.10 3.53 30.9 0.16 + - {15) -
1
:3______..__-
% I
n H
2 ~ HiHHEH R i
i il
& | Aiph
o i ! i
& ' ! t il
- i il : i il
0.3 il t i i
] i
T LRI | |
L |
| sHEHET RS
J 1 i:
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; it il ;
el ik
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L i
i ittt ifilii
L G r |
0 5 10 15
Strain ., %
Hemarhs, ) Obgervation of sample at failure
| it 1 { R
| . |
| P i
. T“BIPricult to Eil l._[.‘l due :ﬁa.éhél'l‘ emenaaraees 2
c - 20




UNCONFINED  cOMPRESSION TEST (Stress-Strain Curves)

projeot GWADAR MINI PORT Job No.
[ Location of Project GWADAR Boring No. B -3 _. Sample No. .S3-=2 _
i Date of testing 8 Oct. 1979 Depth of Sampla 3.0~ 3.8m
é Sll'Bin Rate l %/min.
I
i
H . A ¢ N i Py X
fs on | Condition Size of specimen, em, w::::" Wet density l,_.]‘,",:;:',!:.i::i‘:e Coefficient of Strainat |geneiijvity
{Specim : content atrength deformattion | failure \
d Mo | of sample Height Diameter o g/em’ Py Eso  kp/em®| 9% ratie
1 up 8- 3,52 30.4 1.89 0.22 - 13 -
2 uD 8 3.51 | 1.96 0.29 - 13 -
3 Up | ) 3.52 . 1.94 0.25 - 13 -
‘ 2
g =025 Kg/cm
‘ HITHIH
i
il 0.5
5
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|3 i iR
| i | it e el
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Remarks, Observation of sample at failure
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UNCONFINED  ~y\MPRESSION TEST {Stress-Strain Curyes)

GWADAR MINI PORT

Project Job No.
Location of Projsct GWADAR Boring No, _B = 3 Sample No. _S3-3
Data of testing 8. Oct., 1979 Dopth of Sainple  .._5.0 ~'5,82m___
Strein Rate o1 %5/ min,
" b A \ Natural Unecontinnd ici
) s g of specimen, cm. ; n Coeflicient of| Strainat ¢
"\gpecimen | Condition ize p en, cm :".ntta:m Wet density ::,E,:‘;:;,“, deformattion | failure Sensaltlvity
| No. of sample Height Diameter oy gfcm’ kp/om® Voo kg/em? % ratio
1 uD 8 3.54 25,7 1.98 0.32 - 10,0 -
] 9] & 8 3.52 2.02 0.40 - 7.0 -
3 up 8 3.52 2.02 1 0.30 - 7.0 -
2
qu = 0.34 Kg/om
T 4
1 13 1 i
0.5
L & 1 1
k|
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| i Hil: HHHK
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UNCONFINED  ~OMPRESSION TEST {Stress-Strain Curves)
GWADAR MINI PORT

Projeot Job Mo,
GWADAR, PAKISTAN , -
Location of Projoct ! STAN Boring No. __?___3:_ Sampla N, _SB_'_-;l_
Date of testing 5th, Nov., 1979 Dopth of Sample 2.00 ~ 2.73m
girein Rate ' 1 %/ min.
: R N | T T
|5 pacimen Condition _“E"_“ of specimen, cm. w::::-u Wet density E;';:::‘:;}‘:e .E(}E":‘flrrito;f !St.:'amat Sensitivity
f | Heigh Di t‘l‘!n‘;enl Jem® ntrength elorma . ai gre Patio
No. of sample eight iameter 2 [ km/em? Eso kg/com 4 i
AU EhaaRL AR i ‘ ;
i 1 UuD 8.0 3.49 30.8 1,95 0.19 - 14. -
2 uD ‘ 8.0 3.50 30.8 1.95 0.22 + - {15) -
3 uD 8.0 3.49 30.8 1,95 0.31 - 10 -
s ]
3.50 1.93 0.26 ]
14 5 uD 8.0 3.51 30.8 1.93 0.22 - 13(15) _
i qy = 0.19-0.31 kg/cm<
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UNCONFINED  »oMPRESSION TEST  (Stress-Strain Curvas)-

Projeot GWADAR MINI PORT Job No.
Localion of Project GWRDAR Boring No. _B - _3' _ __ Sample No._83'-2____.
pato of tosting  —2Ehe Nove, 1979 Depth of Sampg  _3:00 7~ 3.84m
siroin Rate - 1 %/min.
s . . N 1 Py :
Specimen Condition Size of specimen, em. w::::a Wet density Ll(::;::_i:;‘t:’ Clmﬂ:cwn‘t of Sl,”'""‘l Senaitivity
X ) content \ ntrength deformattion | failure
N of sample Height Diameter A /o kig/onit Fry  kgfen? 2% ratio
“ [ M idssin AN oA TR
1| un 8.0 3.51 29,6 1,96, 0,33 - -
2 uD 8.0 | 3,51 29,6 1.96 0.38 - 7 -
|3 up 8.0 3.51 29.6 1.96 Q.38 - 5 -
g = 0.36 Kg/cm”
[ it
0.5
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: e o |
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UNCONFINED  cOMPRESSION TEST (Stress-Strain Curves)
FRANE

oapot _GWADAR MINI PORT Job No. .
Location of Projoot  —AROAR, PAKISTAN __ Bormg o, ..B.=3'__  Sampl No._83'=3 .
Dato of testing 6th Nov., 1379 Dopth of Samply 2200 = 4.88 m ‘
strain Rate 1 %/ min.
N ] 4] M ici i ser
| Condition Size of apecimen, cm. wator [ Wet density | | E,?,f,p::,l,n,ﬁe, g’:f‘:::::‘:“:'itu:' ‘S‘,{a:';“t Sensitivity|
Specime cuntent atrength : t pid t
Ne. of anmple. Height Diameter a9z g/ em | ka/emt 1::§0___}(g/cm’ o ratio
| N 17 b
1 uD 8.0 3.50 26.7 2.01 0.38 - 8 -
" |
2 uD 8.0 3.49 26.7 2.01 0.39 - 10 -
i
1K uD 8.0 3.44 26,7 2.02 ""507159 - 9 -
: 3,50 BE
1’? up 8.0 3 &n 26.7 2.00 0.45 - 8 6 =
— g, = 0.38 - 0.49 Kg/cm?2
: T TEH]
0.5 : 3
b i il 3
. “-d—r-.‘- [} ll “‘k-N;, ]
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UNCONFINED  ~yMPRESSION TEST

GWADAR MINI PORT

(Stress-Strain Curves)

pProject

Location of Projeat

pate of testing

GWADAR,

PAKISTAN

6th Nov., 1979

Job No.

Boring No,

—B=.3'__

Dopth of Sample

5.00 A~ 5.85m

Samplo No. .. 83'=4

‘stroin Rate 1 %/ min.
- Si i Natural . Uncontined  [Coeffici : .
Ispecimen Condition c;’_“. of 3"“"““?' cm. ::nt:-.erm Wet /den15|l)' ::::r';;':‘;iiaive &&z‘::;frito:f ?:i;:::m Senait-w:ty
..E?;—-—- of sample Height Diameter % R/ kg/em? FEeo  kgfom? o ratio
1 up 8.0 3.50 25.7 2.01 0.38 - 11 -
.—P"'_'__'. v
2 uD 8.0 3.51 | 25.7| 2.02 0.44 - 6 -
[
3 up 8.0 3,51 - 25.7 2.01 0.51 - 9 -
s .
_ .0 3.50 , 2.0l 0.32 5
51w a. 3.51) 257 2.0l 0.37 - 5.5 -
g = 0.32 - 0.51 Kg/cm
HiHH :l t | H 1
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UNCONTNED COMPRESSION TEST {Stress-Strain Curves)

GWADAR MINI PORT

Job, No.

project

Location of Projact

Date of testing

giroin Aate

GWADAR

Boring Ne,

23 0Qct.,1979

Dopth of Samplo

1 9%./min.

B-4

. * Samipla No. 5“4"2_“__.."..",

3:00 % 3.85m

I

. . Naturnai ncon T e . N
goecimen | Condition Size of specimen, em. water | Wet density ?nmpr:i::lzlm Coefficient of) Strainet |geqngitivity
y - ) cantent atrength deformattion | failure .
No. | of sample Height Diameter % g/em' Yasom? Ew  kpfemd] % ratio
‘—"—'-_‘”’_‘_—’ - —_— —
1 uD 8 3.51 1.96 0.402 8.0 -
1 28.3
1 1 uD 3,5] 1.93 0.388 7.5 -
3 up 3.52 1.97 0,430 6.5 -
a1 - s
g = 0.41 Kg/cm™
& H Hiti 1
0.6
I EEL 4
0.5
b
E | :
' b : [
. Hw H 4 H
> g ] Al
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Projoc

i pate of testing

\ GWADAR _MINI PORT

Looation of Project

_.GWADAR, PALISTAN _ Boring No.

4th . Nov., 1979

Job No,

UNCONFINED. ~omMPRESSION TEST (Stress-Strain Curves)

Dopth of Samplo

mB=6

2.00 v 2.87m

Sample No. __S§6=1______

S"-ain Rata 1 %/min.

: imen f‘lnnditinn Size of specimen, cm. ﬁ::g:nl Wet density :L".;:::-'.“:i':. ?‘}em"’i;’:} of fl‘:‘uinal Sensitivity
: Specime R X content fens® ntrength deforma 10l’l' Ll g‘£e tio
Na, of sample Height Diameter |74 B/C kpfem! Lso  kafem 24 ra
1! uD 8.0 3.51 1.99 0.31 - 8 -

2 un 8.0 3.50 31.2 1.98 0.31 - f -
3 up 8.0 3.50 |/ 1.97 0.37 - 5 -

4 Mmemolded 5.0 3.63 0.13 + - (15) p.4n2.8
g = 0.33 Kg/cm”
T T b4
0.5 El
N D LT |
@ it
i e
é NG s AN ht
0.3 e VRN Hivey 1 b
g T RIR I
Hi HliHithiiass
| ;
il J
i
0.2 O t
i :
i
01 w- e A e

Strain , %

Remarks,

Ohservntion of sample at failure




UNCONFINED  ~oMPRESSION TEST  (Stress-Strain Curves)
TRARIAL .

projool

Location of Projant

GWADAR MINI _PORT

____GWADAR, PAKLSTAN . Boring No.

Dats of testing __4th Nov., 1979

Job No.

Dapth of Samplo

~B-6 __

—_ ,._4 'QO Y 4 [y 7Bm

Sample No, _.S6=2.

Strain Rale 1 ?6/"\“1.
. . N n} . o " el H
m Condition Size of specimen, cm. :::t:e:m Wet density ‘;":‘"‘;p'r‘:‘i'.‘"i‘:,_ g&ifrf::;f?ito:f ﬁ:i{::l':“ Sennitivity
on ) strer
No. of sample Height Diameter % g/ e k;fﬁm. Fs  kglen? % ratio
| o | Y L _
1 up 8.0 3,561 33.1 1.93 0.30 - 12 -
L . e
) up 8.0 3.50 33.1 1.93 0.34 + - (15) -
e ittt § L L
3 ub 8.0 3.50 33.1 1.94 0.43 - 9 -
4 up 8.0 3.51 33.1 1.94 0.40 o - 11 -
- g = 0.37 Kg/cm
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UNCONFINED - ~omPRESSION TEST (Stress-Strain Curves)
GWADAR MINI PORT

Projool Job No, ‘

Location of Project GWADAR, PAKISTAN Boring No. B-6_._ . _ Sample No. _S6=3 ____ .

pato of tosting - —-Ath Nov., 1979 Depth of Samplo 6.00 _6.86m

srein Fata 1 %/ min.

T 3 Natural : Uncontined — 1Corfficient of| Strainat

Specimen Condition Size of apecimen, cm. z::t.:“ Wet density :;,;n',:‘;,t;.iv, leformattion | failare Semit.ivit)r
1T of sample Height Diameter 9 g/ent kgsem? ey kgfem? 2 ratio

1 M ] b . 1 F

1 up 8.0 3.51 30.0 1,94 0.44 - 10 -

7 uD 8.0 3.51 | 30.0 | 1.96 0.46 - 8 -
p——"""1 .

3 up 8.0 3.52 30.0 1.%96 0.47 - 7 -~
e . 30.0 . 0. -
5w g.0 PD3l3s2| 30 1.97 .54 o 50 | - 17 ¢

q_ = 0.49 Kg/cri
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Remarks, Ol}anervalion of ampge ot failure 5
Specimens 2 & 3 . -
and 4 & 5 cut .

ftom the same 5

level of : She a1

the same sample.

—




%CON“FI'”ED COMPRESSION TEST (Stress-Strain Curves) -

Projact GWADAR MINI PORT Job No.
Location of Projeot GWADAR, PARISTAN Boring No. _B6 Sampla No, S6-4
Date of testing 4th Nov., 1979 Depth of Sampte _2.00m ™ 9.87m
gtrein Pate 1 %/ min.
. . Natural c " e :
gpecimen | Condition Size of specimen, cm. | watar | Wet density | commrcanive |cociiclent off Strainat | enitiviy
13 | ) content Jem? strength deformattion | failure
L of sample Height Diameter 2y g/c  km/emt Eso k;‘/cm' 2% ratio
11 uD 8.0 3.50 25,7 2,02 0.58 - 9 -
2 uD 8.0 3.51 25.7 2,02 0.46 - 14 -
3 up 8.0 3.50 25.7 2.02 0.50 - 8 -
e . q] = 0,54 Kg/cm®
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Note :
{ . Alternation layer of
’ sandy silt and silty
gand.
L b Ll eleenid b




	APPENDICES

